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Machine Type: TILLER Document ID: 902875014
Model: CS Revision: 07 _04/07/2017 ->
Group: Frame and tractor hitches Table: 01



Machine type: TILLER Document ID: 902875014

Model: CS Revision: 07 _04/07/2017 ->
Group: Frame and tractor hitches Table: 01
Reference P/N Description Model # Quantity
1 4337003 150 hook for RC/SA shaft drive 1
2 3021108016 Screw UNI5739 8.8 M8x16 galvanised (coarse pitch) 1
3 5137068 RC/SA coupling support hook clip 1
4 3444101008 DIN980 self-locking M8 (coarse pitch) 8 zinc plate 1
5 6351004 Split pin Ad R @4 galvanised 3
6 4301589 RC lower 3rd point pin 1
7 4001514 CS/RC upper 3rd point 1
8 3444101012 DIN980 self-locking 8 (coarse pitch) M12 zinc plat 8
9 4001466 CS085 frame CS/085 1
9 4001468 CS105 frame CS/105 1
9 4001470 CS125 frame CS/125 1
9 4001471 CS135 frame CS/135 1
9 4001472 CS145 frame CS/145 1
9 4001473 CS165 frame CS/165 1
9 4001474 CS185 frame CS/185 1
9 4001475 Frame CS/205 1
10 3021110025 Screw UNI5739 8.8 M10x25 galvanised (coarse pitch) 7
11 4131503 SC/SF/FLRB external side plate 1
12 3635100010 Grower washer Fiat 10188 C70 Ji10 zinc plated 7
13 3444101010 DIN980 self-locking 8 (coarse pitch) M10 zinc plat 7
14 4301590 SL/.../FA/.../BH/.../RG lower 3rd point pin 2
15 3464101014 UNI7473 (coarse pitch) M14 zinc plated nut 4
16 4001506 CS/RC lower 3rd point 2
17 4201513 CS/RC 3rd point fastening tie 2
18 3021112035 Screw UNI5739 8.8 M12x35 galvanised (coarse pitch) 8
19 4011519 SF/CS lower 3rd point 2
20 6601603 Document holder container - small 1
21 3021108020 Screw UNI5739 8.8 M8x20 galvanised (coarse pitch) 2
22 3464101008 UNI7473 (coarse pitch) M8 zinc plated nut 2
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Machine Type: TILLER
Model: CS

Group: CHAIN DRIVE

Document ID: 902875014
Revision: 07 _04/07/2017 ->
Table: 02



Machine type: TILLER Document ID: 902875014

Model: CS Revision: 07 _04/07/2017 ->
Group: CHAIN DRIVE Table: 02
Reference P/N Description Model # Quantity
1 3021108016 Screw UNI5739 8.8 M8x16 galvanised (coarse pitch) 1
2 4138034 RM/RD/CST/RC coupling protection 1
3 4138035 coupling protection support 1
4 4001577 CS085-105 external extension CS/085+105 1
5 4301520 CS/RC extension fastening tie 2
6 4001569 CS205 external extension CS/205 1
6 4001579 CS125 external extension CS/125 1
6 4001580 CS130 external extension CS/135 1
6 4001581 CS145 external extension CS/145 1
6 4001582 CS165 external extension CS/165 1
6 4001583 CS185 external extension CS/185 1
7 3021110025 Screw UNI5739 8.8 M10x25 galvanised (coarse pitch) 3
8 3021112030 2
9 3635100012 Grower washer Fiat 10188 C70 Ji12 zinc plated 2
10 3604000012 Flat washer UNI6592 140Hv @i12 2
11 3444101010 DIN980 self-locking 8 (coarse pitch) M10 zinc plat 4
12 4131519 CS/RC tie fastening clamp 2
13 3444101012 DIN980 self-locking 8 (coarse pitch) M12 zinc plat 2
14 3021110020 Screw UNI5739 8.8 M10x20 galvanised (coarse pitch) 4
15 3635100010 Grower washer Fiat 10188 C70 QJi10 zinc plated 4
16 8008843 L400 CS085/ZLL080 gearbox CS/085 1
16 8008844 L500 CS105/ZLL100 gearbox CS/105 1
16 8008846 L600 CS125/ZL.L120 gearbox CS/125 1
16 8008847 L650 CS135/ZLL130 gearbox CS/135 1
16 8008848 L700 CS145/TG60Y gearbox CS/145 1
16 8008849 L800 CS165 gearbox CS/165 1
16 8008850 L900 CS185/ZLL180 gearbox CS/185 1
16 8008858 L1000 CS205 gearbox CS/205 1
16 8008880 Complete gearbox (anti-clockwise rotation) CS/085 1
16 8008881 Complete gearbox (anti-clockwise rotation) CS/105 1
16 8008882 Complete gearbox (anti-clockwise rotation) CS/125 1
16 8008883 Complete gearbox (anti-clockwise rotation) CS/135 1
16 8008884 Complete gearbox (anti-clockwise rotation) CS/145 1
16 8008885 Complete gearbox (anti-clockwise rotation) CS/165 1
16 8008886 Complete gearbox (anti-clockwise rotation) CS/185 1
16 8008887 Complete gearbox (anti-clockwise rotation) CS/205 1
17 4788744 Transmission side support seal 1
18 3604000008 Flat washer UNI6592 140Hv Ji08 6
19 3635100008 Grower Washer @8 FIAT 10188 6
20 3021108020 Screw UNI5739 8.8 M8x20 galvanised (coarse pitch) 2
21 3474102022 Nut ATB M22 UNI7474 Hmax 19mm fine pitch 1
22 4131502 SC/SF/FLRB transmission side plate 1
23 4701505 ASA100 Z10 CS-SF crown 1
24 6320040 Elastic ring @40 UNI7435 DIN471 1
25 4701507 CS-JD/FLRB pivot for chain tensioner 1
26 4211508 SF/FLBR/CS-JD chain tensioner skid 1
27 6800018 O-ring 116 18.72x2,62 1
28 3442022 M22x1.5 valve cap 1
29 4111446 Anonymous chain transmission crankcase 1
30 3444114 M14x1.5 conical porthole cap without washer 1
31 3444101008 DIN980 self-locking M8 (coarse pitch) 8 zinc plate 16
32 6703175 ASA100 chain 34 rollers 1
33 3840035 Self-locking ring nut M35 1
34 4701506 1"1/4 Z14 CS/SF/FLRB sprocket 1
35 4781508 CS-HL rubber-cork crankcase gasket 1

s

<».SIcCvVIA



SicviAa

Document ID: 902875014

Machine Type: TILLER

Revision: 07 _04/07/2017 ->

Model: CS
Group: GEAR TRANSMISSION

Table: 03



Machine type: TILLER Document ID: 902875014

Model: CS Revision: 07 _04/07/2017 ->
Group: GEAR TRANSMISSION Table: 03
Reference P/N Description Model # Quantity
1 3021108016 Screw UNI5739 8.8 M8x16 galvanised (coarse pitch) 5
2 4138034 RM/RD/CST/RC coupling protection 1
3 4138035 coupling protection support 1
4 4001577 CS085-105 external extension CS/085+105 1
5 4301520 CS/RC extension fastening tie 2
6 4001590 CS125 external extension with gears 1
6 4001591 CS130 external extension with gears 1
6 4001592 CS145 external extension with gears 1
6 4001593 CS165 external extension with gears 1
6 4001594 CS185 external extension with gears 1
6 4001595 External side support 1
7 3021110025 Screw UNI5739 8.8 M10x25 galvanised (coarse pitch) 3
8 3021112030 2
9 3635100012 Grower washer Fiat 10188 C70 Ji12 zinc plated 2
10 3604000012 Flat washer UNI6592 140Hv @i12 2
11 4131519 CS/RC tie fastening clamp 2
12 3444101010 DIN980 self-locking 8 (coarse pitch) M10 zinc plat 4
13 3021110020 Screw UNI5739 8.8 M10x20 galvanised (coarse pitch) 4
14 3635100010 Grower washer Fiat 10188 C70 Ji10 zinc plated 4
15 8008843 L400 CS085/ZLL080 gearbox CS/085 1
15 8008844 L500 CS105/ZLL100 gearbox CS/105 1
15 8008846 L600 CS125/ZLL120 gearbox CS/125 1
15 8008847 L650 CS135/ZLL130 gearbox CS/135 1
15 8008848 L700 CS145/TG60Y gearbox CS/145 1
15 8008849 L800 CS165 gearbox CS/165 1
15 8008850 L900 CS185/ZLL180 gearbox CS/185 1
15 8008858 L1000 CS205 gearbox CS/205 1
15 8008880 Complete gearbox (anti-clockwise rotation) 1
15 8008881 Complete gearbox (anti-clockwise rotation) 1
15 8008882 Complete gearbox (anti-clockwise rotation) 1
15 8008883 Complete gearbox (anti-clockwise rotation) 1
15 8008884 Complete gearbox (anti-clockwise rotation) 1
15 8008885 Complete gearbox (anti-clockwise rotation) 1
15 8008886 Complete gearbox (anti-clockwise rotation) 1
15 8008887 Complete gearbox (anti-clockwise rotation) 1
16 4788744 Transmission side support seal 1
17 3604000008 Flat washer UNI6592 140Hv Ji08 6
18 3635100008 Grower Washer @8 FIAT 10188 6
19 3021108020 Screw UNI5739 8.8 M8x20 galvanised (coarse pitch) 2
20 3062208020 Screw UNI5933 10.9 M8x20 galvanised+D (coarse pitc 3
21 4228706 CS/SF/RC driving gear 1
22 6014003 40x52x1 shim 1
23 6320040 Elastic ring @40 UNI7435 DIN471 1
24 4728707 CS/SF/RC idler gear 1
25 4598935 CS/SF transmission bearing spacer with gears 1
26 2730306 30306 bearing 2
27 3442022 M22x1.5 valve cap 1
28 6800018 O-ring 116 18.72x2,62 1
29 3444101008 DIN980 self-locking M8 (coarse pitch) 8 zinc plate 15
30 4018702 CS/SF transmission crankcase with gears, anonymous 1
31 3474102024 UNI7474 Hmax 21mm fine pitch M24 zinc plated nut 1
32 3444114 M14x1.5 conical porthole cap without washer 1
33 4788712 CS-RC rubber-cork crankcase gasket 1
34 3514201035 M35x1.5 heavy self-locking ring galvanised 1
35 4728708 CS/RC/HL driven gear 1
36 6310072 Elastic ring @72 UNI7437 DIN472 1
37 4131520 Transmission side plate 1
38 3021108025 Screw TE M8x25 UNI5739 15
39 6800030 O-ring 217 29,75x3,53 1
40 4202101 ST/RC transmission gear pivot 1
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Description
DIN980 self-locking 8 (coarse pitch) M12 zinc plat
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Machine Type: TILLER Document ID: 902875014
Model: CS Revision: 07 _04/07/2017 - 03/03/2019
Group: GEARBOX (CLOCKWISE ROTATION) Table: 04



Machine type: TILLER Document ID: 902875014

Model: CS Revision: 07 _04/07/2017 - 03/03/2019
Group: GEARBOX (CLOCKWISE ROTATION) Table: 04
Reference P/N Description Model # Quantity

1 6203572 Qil seal 35x72x10 PP DIN3760, AS type 1
2 6310072 Elastic ring @72 UNI7437 DIN472 1
3 2106207 6207 bearing 1
4 4728795 Z13 sprocket for CS gearbox 1
5 6014003 40x52x1 shim 1
6 6320040 Elastic ring @40 UNI7435 DIN471 1
7 2106308 6308 bearing 1
8 4218835 CS105/FLB100/HLV145 crown shaft CS/105 1
8 4218837 CS/RC125-HLV165 crown shaft CS/125 1
8 4218838 CS/RC135 FLB140 crown shaft CS/135 1
8 4218839 CS145 TG60Y crown shaft CS/145 1
8 4218840 CS165/FLB170 crown shaft CS/165 1
8 4218841 CS185/AFMST0 crown shaft CS/185 1
8 4218843 CS205 crown shaft CS/205 1
8 4218939 CS085/HLV125 L=400 crown shaft CS/085 1
9 4788744 Transmission side support seal 1
10 4008788 ZLL100 CS105 extension CS/105 1
10 4008789 ZLL120 CS/RC125 gearbox L=600 extension CS/125 1
10 4008790 ZLL140 CS145 gearbox L=700 extension CS/145 1
10 4008791 CS8165 gearbox 1=800 extension Cs/165 1
10 4008792 CS185 gearbox L=900 extension CS/185 1
10 4008796 Transmission extension CS205 CS/205 1
10 4008827 ZLL/RC130 gearbox L=650 extension CS/135 1
10 4008937 ZLL/CS080 gearbox L=400 extension CS/085 1
11 3604000010 Flat washer UNI16592 140Hv @i10 10
12 2226308 6308 2RS bearing 1
13 4728794 Z19 crown for CS/RC/HL gearbox 1
14 3441014 14X1.5 conical cap (hexagon head) 1
15 4008701 Vent cap with level indicator with washer 1
16 6470114 Washer M14 (Al/Cu) 1
17 4658818 CS/FLRB170/185 bevel gear crankcase 1
18 2106307 6307 bearing 1
19 4598808 CS/FLB sprocket spacer 1
20 4788793 Sprocket lid seal 1
21 4938843 CS/FLB sprocket lid 1
22 4148775 CS lid chain hook 1
23 3021110025 Screw UNI5739 8.8 M10x25 galvanised (coarse pitch) 10
24 8008815 CS/FTH bevel gear kit 1
25 6013510 35x47x1 shim 1
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Machine Type: TILLER Document ID: 902875014
Model: CS Revision: 07 _04/07/2017 - 03/03/2019
Group: GEARBOX (COUNTERCLOCKWISE ROTATION) Table: 05



Machine type: TILLER Document ID: 902875014

Model: CS Revision: 07 _04/07/2017 - 03/03/2019
Group: GEARBOX (COUNTERCLOCKWISE ROTATION) Table: 05
Reference P/N Description Model # Quantity

1 3051108050 Screw UNI5931 8.8 M8x50 galvanised (coarse pitch) 4
2 6203572 Qil seal 35x72x10 PP DIN3760, AS type 1
3 4931332 Sprocket support for ZLL front gearbox 1
4 6320035 Elastic ring @35 UNI7435 DIN471 1
5 2106207 6207 bearing 1
6 4591328 Sprocket spacer for ZLL counterclockwise gearbox 1
7 2730207 30207 bearing 1
8 6013510 35x47x1 shim 1
9 4721309 Z13 conical sprocket 1
10 4658818 CS/FLRB170/185 bevel gear crankcase 1
11 4008701 Vent cap with level indicator with washer 1
12 6470114 Washer M14 (Al/Cu) 1
13 3021110025 Screw UNI5739 8.8 M10x25 galvanised (coarse pitch) 7
14 3635100010 Grower washer Fiat 10188 C70 @i10 zinc plated 10
15 4938843 CS/FLB sprocket lid 1
16 4788793 Sprocket lid seal 1
17 6320040 Elastic ring @40 UNI7435 DIN471 1
18 6014003 40x52x1 shim 1
19 3441014 14X1.5 conical cap (hexagon head) 1
20 4728794 Z19 crown for CS/RC/HL gearbox 1
21 2106308 6308 bearing 1
22 4218835 CS105/FLB100/HLV145 crown shaft CS/105 1
22 4218837 CS/RC125-HLV165 crown shaft CS/125 1
22 4218838 CS/RC135 FLB140 crown shaft CS/135 1
22 4218839 CS145 TGB0Y crown shaft CS/145 1
22 4218840 CS165/FLB170 crown shaft CS/165 1
22 4218841 CS185/AFMST70 crown shaft CS/185 1
22 4218843 CS205 crown shaft CS/205 1
22 4218939 CS085/HLV125 L=400 crown shaft CS/085 1
23 4788744 Transmission side support seal 1
24 4008788 ZLL100 CS105 extension CS/105 1
24 4008789 ZLL120 CS/RC125 gearbox L=600 extension CS/125 1
24 4008790 ZLL140 CS145 gearbox L=700 extension CS/145 1
24 4008791 CS165 gearbox 1=800 extension CS/165 1
24 4008792 CS185 gearbox L=900 extension CS/185 1
24 4008796 Transmission extension CS205 CS/205 1
24 4008827 ZLL/RC130 gearbox L=650 extension CS/135 1
24 4008937 ZLL/CS080 gearbox L=400 extension CS/085 1
25 4148775 CS lid chain hook 1
26 3021110030 Screw UNI5739 8.8 M10x30 galvanised (coarse pitch) 3
27 2226308 6308 2RS bearing 1
28 8008921 RCS/ZLL counter-clockwise bevel gear kit 1
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Machine Type: TILLER Document ID: 902875014
Model: CS Revision: 07 _04/07/2017 ->
Group: ROTOR AND TOOLS Table: 06




Machine type: TILLER

Document ID: 902875014

Model: CS Revision: 07 _04/07/2017 ->
Group: ROTOR AND TOOLS Table: 06
Reference P/N Description Model # Quantity
1 4788219 External support seal 2
2 4648026 ST/CS/SF/SD/RC rotor bearing lid 1
3 6560010 Type-A greaser UNI7663 M10x1.5 1
4 3021110035 Screw UNI5739 8.8 M10x35 galvanised (coarse pitch) 4
5 3635100010 Grower washer Fiat 10188 C70 Ji10 zinc plated 4
6 3062212025 ScrewEl UNI5933 10.9 M12x25 galvanised+D (coarse p 1
7 4148029 Internal dust cover lid 1
8 4208021 Bearing securing washer 1
9 2106207 6207 bearing 1
10 6204562 Oil seal 45x62x10 PP DIN3760, AS type 1
11 4648025 ST/CS/SF/SD rotor bearing support 1
12 4708028 ST/CS/SF/SD rotor support hub 1
13 4148030 RM/RD/CST ext. dust cover lid 1
14 3635100012 Grower washer Fiat 10188 C70 Ji12 zinc plated CS/085 (4 blades) 32
14 3635100012 Grower washer Fiat 10188 C70 Ji12 zinc plated CS/105 (4 blades) 40
14 3635100012 Grower washer Fiat 10188 C70 @i12 zinc plated CS/135+145 (4 blades) 56
14 3635100012 Grower washer Fiat 10188 C70 @i12 zinc plated CS/165 (4 blades) 64
14 3635100012 Grower washer Fiat 10188 C70 Ji12 zinc plated CS/205 (4 blades) 80
14 3635100012 Grower washer Fiat 10188 C70 Ji12 zinc plated CS/085 (6 blades) - CS/125 (4 blades) 48
14 3635100012 Grower washer Fiat 10188 C70 QJi12 zinc plated CS/105 (6 blades) 40
14 3635100012 Grower washer Fiat 10188 C70 @i12 zinc plated CS/125 (6 blades) - CS/185 (4 blades) 48
14 3635100012 Grower washer Fiat 10188 C70 @i12 zinc plated CS/135+145 (6 blades) 84
14 3635100012 Grower washer Fiat 10188 C70 Ji12 zinc plated CS/165 (6 blades) 96
14 3635100012 Grower washer Fiat 10188 C70 Ji12 zinc plated CS/185 (6 blades) 108
14 3635100012 Grower washer Fiat 10188 C70 @i12 zinc plated CS/205 (6 blades) 120
15 3022112030 Screw UNI5739 10.9 M12x30 galvanised (coarse pitch 6
16 4001491 CS085 rotor CS/085 1
16 4001500 Rotor CS/205 1
16 4001497 CS/SF145 rotor CS/145 1
16 4001493 SF/105 rotor CS/105 1
16 4001499 CS/SF/CST185 rotor CS/185 1
16 4001498 CS/SF/CST165 rotor CS/165 1
16 4001495 CS/SF125 rotor CS/125 1
16 4001496 CS135 rotor CS/135 1
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/085 (4 blades) 8
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/105 (4 blades) 10
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/135+145 (4 blades) 14
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/165 (4 blades) 16
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/205 (4 blades) 20
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/085 (6 blades) - CS/125 (4 blades) 12
17 4811400S CS/RC/SF curved hoe (in 10x box) CS/105 (6 blades) 15
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/125 (6 blades) - CS/185 (4 blades) 18
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/135+145 (6 blades) 21
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/165 (6 blades) 24
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/185 (6 blades) 27
17 48114008 CS/RC/SF curved hoe (in 10x box) CS/205 (6 blades) 30
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/085 (4 blades) 32
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/105 (4 blades) 40
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/135+145 (4 blades) 56
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/165 (4 blades) 64
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/205 (4 blades) 80
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/085 (6 blades) - CS/125 (4 blades) 48
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/105 (6 blades) 40
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/125 (6 blades) - CS/185 (4 blades) 48
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/135+145 (6 blades) 84
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/165 (6 blades) 96
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/185 (6 blades) 108
18 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut CS/205 (6 blades) 120
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/085 (4 blades) 8
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/105 (4 blades) 10
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Machine type: TILLER

Document ID: 902875014

Model: CS Revision: 07 _04/07/2017 ->
Group: ROTOR AND TOOLS Table: 06
Reference P/N Description Model # Quantity

19 48114018 CS/RC/SF curved hoe (in 10x box) CS/135+145 (4 blades) 14
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/165 (4 blades) 16
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/205 (4 blades) 20
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/085 (6 blades) - CS/125 (4 blades) 12
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/105 (6 blades) 15
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/125 (6 blades) - CS/185 (4 blades) 18
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/135+145 (6 blades) 21

19 48114018 CS/RC/SF curved hoe (in 10x box) CS/165 (6 blades) 24
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/185 (6 blades) 27
19 48114018 CS/RC/SF curved hoe (in 10x box) CS/205 (6 blades) 30
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/085 (4 blades) 32
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/105 (4 blades) 40
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/135145 (4 blades) 56
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/165 (4 blades) 64
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/205 (4 blades) 80
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/085 (6 blades) - CS/125 (4 blades) 48
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/105 (6 blades) 40
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/125 (6 blades) - CS/185 (4 blades) 48
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/135+145 (6 blades) 84
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/165 (6 blades) 96
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/185 (6 blades) 108
20 3131112035 Tines screw M12x35 8.8 fil.18 galvanised (fine pit CS/205 (6 blades) 120
21 4148040 RM/RD/CST/TZF dust cover lid 1

22 3051112025 Screw UNI5931 8.8 M12x25 galvanised (coarse pitch) 8

23 4728922 CS/SF/FLBR driven gear hub 1

24 4708071 CS/SF/FLRB driven gear hub support 1

25 4788217 Driven gear seal 1

26 6205090 Oil seal 50x90x10 PP DIN3760, AS type 1

27 2106309 6309 bearing 1

28 6310100 Elastic ring @100 UNI7437 DIN472 1

29 4811403 CS/SF squared hoe CS/085 (4 blades) 8

29 4811403 CS/SF squared hoe CS/105 (4 blades) 10
29 4811403 CS/SF squared hoe CS/135+145 (4 blades) 14
29 4811403 CS/SF squared hoe CS/165 (4 blades) 16
29 4811403 CS/SF squared hoe CS/205 (4 blades) 20
29 4811403 CS/SF squared hoe CS/085 (6 blades) - CS/125 (4 blades) 12
29 4811403 CS/SF squared hoe CS/105 (6 blades) 15
29 4811403 CS/SF squared hoe CS/125 (6 blades) - CS/185 (4 blades) 18
29 4811403 CS/SF squared hoe CS/135+145 (6 blades) 21
29 4811403 CS/SF squared hoe CS/165 (6 blades) 24
29 4811403 CS/SF squared hoe CS/185 (6 blades) 27
29 4811403 CS/SF squared hoe CS/205 (6 blades) 30
30 4811402 CS/SF squared hoe CS/085 (4 blades) 8

30 4811402 CS/SF squared hoe CS/105 (4 blades) 10
30 4811402 CS/SF squared hoe CS/135+145 (4 blades) 14
30 4811402 CS/SF squared hoe CS/165 (4 blades) 16
30 4811402 CS/SF squared hoe CS/205 (4 blades) 20
30 4811402 CS/SF squared hoe CS/085 (6 blades) - CS/125 (4 blades) 12
30 4811402 CS/SF squared hoe CS/105 (6 blades) 15
30 4811402 CS/SF squared hoe CS/125 (6 blades) - CS/185 (4 blades) 18
30 4811402 CS/SF squared hoe CS/135+145 (6 blades) 21
30 4811402 CS/SF squared hoe CS/165 (6 blades) 24
30 4811402 CS/SF squared hoe CS/185 (6 blades) 27
30 4811402 CS/SF squared hoe CS/205 (6 blades) 30
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/085 (4 blades) 8

31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/105 (4 blades) 10
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/135+145 (4 blades) 14
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/165 (4 blades) 16
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/205 (4 blades) 20
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/085 (6 blades) - CS/125 (4 blades) 12
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Machine type: TILLER

Document ID: 902875014

Model: CS Revision: 07 _04/07/2017 ->
Group: ROTOR AND TOOLS Table: 06
Reference P/N Description Model # Quantity
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/105 (6 blades) 15
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/125 (6 blades) - CS/185 (4 blades) 18
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/135+145 (6 blades) 21
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/165 (6 blades) 24
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/185 (6 blades) 27
31 4821402 CS squared hoes kit (1x Rh + 1x Lh) CS/205 (6 blades) 30
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/085 (4 blades) 8
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/105 (4 blades) 10
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/135+145 (4 blades) 14
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/165 (4 blades) 16
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/205 (4 blades) 20
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/085 (6 blades) - CS/125 (4 blades) 12
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/105 (6 blades) 15
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/125 (6 blades) - CS/185 (4 blades) 18
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/135+145 (6 blades) 21
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/165 (6 blades) 24
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/185 (6 blades) 27
32 4821401 CS curved hoes kit (1x Rh + 1x Lh) CS/205 (6 blades) 30
33 8123500080 Kit 80 hoe screws M12x35 CS/205 (4 blades) 1
33 8123500072 Kit 72 hoe screws M12x35 CS/125 (6 blades) - CS/185 (4 blades) 1
33 8123500032 Kit 32 hoe screws M12x35 CS/085 (4 blades) 1
33 8123500048 Kit 48 hoe screws M12x35 CS/085 (6 blades) - CS/125 (4 blades) 1
33 8123500060 Kit 60 hoe screws M12x35 CS/105 (6 blades) 1
33 8123500056 Kit 56 hoe screws M12x35 CS/135+145 (4 blades) 1
33 8123500084 Kit 84 hoe screws M12x35 CS/135+145 (6 blades) 1
33 8123500064 Kit 64 hoe screws M12x35 CS/165 (4 blades) 1
33 8123500108 Kit 108 hoe screws M12x35 CS/185 (6 blades) 1
33 8123500120 Kit 120 hoe screws M12x35 CS/205 (6 blades) 1
33 8123500040 Kit 40 hoe screws M12x35 CS/105 (4 blades) 1
33 8123500096 Kit 96 hoe screws M12x35 CS/165 (4 blades) 1
34 3022112035 Screw UNI5739 10.9 M12x35 galvanised (coarse pitch 6
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Reference P/N Description Model # Quantity
1 3464101008 UNI7473 (coarse pitch) M8 zinc plated nut 4
2 3604000008 Flat washer UNI6592 140Hv Ji08
3 4132224 CE Guard CS/085+105
3 4132225 CE Guard CS/125
3 4132227 CE Guard CS/135
3 4132229 CE Guard CS/145
3 4132233 CE front shieding 325mm CS/165
3 4132237 Front protection sheet L=425 panel 50-60 CS/185
3 4132241 CE Guard CS/205
4 4302002 50 CS/ZLL panel M8 tie
5 3021112035 Screw UNI5739 8.8 M12x35 galvanised (coarse pitch)
6 3604000012 Flat washer UNI6592 140Hv Ji12
7 3635100012 Grower washer Fiat 10188 C70 @i12 zinc plated
8 4001628 CE CS/SF/RC protection external slide

9 3464101012 UNI7473 (coarse pitch) M12 zinc plated nut

10 3625100012 Grower washer DIN1751 C70 @i12 zinc plated

11 3021112045 Screw TE M14x45 UNI5739

12 4132610 Cover adjustment bracket
13 3424101012 Nut M12 UNI5588

14 4132600 Bonnet press lid Left

15 4132602 Bonnet press lid Right

16 4002590 Bonnet presses kit

17 3464101014 UNI7473 (coarse pitch) M14 zinc plated nut

18 3604100014 Flat washer UNI6592 140Hv Ji14 galvanised

19 4674003 CS/RG/SP lid chain 13 rollers

20 4302183 Rear lid spring hook

21 4212214 RM/RD/RC shock absorber spring

22 4001524 CS085 lid CS/085
22 4001526 CS - SF/105 lid CS/105
22 4001528 CS/SF125 lid CS/125
22 4001529 CS135 lid CS/135
22 4001530 CS/SF145 lid CS/145
22 4001531 CS/SF165 lid CS/165
22 4001532 CS/SF185 lid CS/185
22 4001538 Lid CS/205
23 3021108020 Screw UNI5739 8.8 M8x20 galvanised (coarse pitch)

24 4001566 CS/RCO085 pivot CS/085
24 4001568 CS-RC-SF/105 pivot CS/105
24 4001570 CS/SF/RC125 pivot CS/125
24 4001571 CS/RC130 pivot CS/135
24 4001572 CS/SF/RC145 pivot CS/145
24 4001573 CS/SF/CST/RC165 pivot CS/165
24 4001574 CS/SF/CST/RC185 pivot CS/185
24 4001589 Pin CS/205
25 4001627 CE CS/SF/RC protection transmission slide

26 4001234 SB/CS/ZLL support foot

27 3021110025 Screw UNI5739 8.8 M10x25 galvanised (coarse pitch)

28 4236115 SA/SB/CS/ZLL/RM foot locking pin

29 6351003 Split pin Ad R 3 galvanised

30 4001682 SA/SB/CS/ZLL foot support

31 3604100010 Flat washer UNI6592 140Hv Ji10 galvanised

32 3444101010 DIN980 self-locking 8 (coarse pitch) M10 zinc plat

33 4001644 Lid type "E" CS/085
33 4001645 Lid type "E" CS/105
33 4001646 Lid type "E" CS/125
33 4001648 Lid type "E" CS/145
33 4001649 Lid type "E" CS/165
33 4001650 Lid type "E" CS/185
33 4001651 Lid type "E" CS/205
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34 3011114090 Screw TE M14x90 UNI5737
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Reference P/N Description Model # [@IVET1114

1 4004150 Roller adjustment 1
2 4334001 RG/SP adjustment crank 1
3 4005303 crank coupling 1
4 34106008 UNI7473 M8 high self-locking (coarse pitch) nut 1
5 35607006 Greaser M6x1 a 90° 1
6 6330536 Elastic pin @5x36 UNI6873 galvanised 1
7 4333039 VM/V1003/VSL little end oil seal bushing 1
8 3011108045 Screw TE M8x45 UNI5737 1
9 3011114080 Screw UNI5737 8.8 M14x80 galvanised (coarse pitch) 1
10 4004149 Inner regulation pipe 1
11 3021112050 Screw TE M12x50 UNI5739 2
12 4331402 Side boom spacer 2
13 4001410 Coupling plate 2
14 3464101012 UNI7473 (coarse pitch) M12 zinc plated nut 7
15 4004148 External regulation pipe 1
16 3464101014 UNI7473 (coarse pitch) M14 zinc plated nut 7
17 4131422 Adjustment screw hook plate 2
18 3021112030 CS/125-145 8
18 3021112030 CS/165+185 12
19 4004147 RG roller adjustment 1
20 4001411 Lateral boom support 2
21 4001420 Roller frame CS/125 1
21 4001421 Roller frame CS/145 1
21 4001422 Roller frame CS/165 1
21 4001423 Roller frame CS/185 1
22 3011114050 Screw TE M14x50 UNI5737 2
23 6351004 Split pin Ad R @4 galvanised 2
24 4304003 RG fastening tie rod 3rd point pin 1
25 4508703 SHV/SHE/SF usual lid chain 12 rollers 1
26 35600010 Straight greaser M10x1,25 2
27 3614000012 Wide washer UNI6593 100Hv &i12 2
28 3625100012 Grower washer DIN1751 C70 @i12 zinc plated 2
29 3021112030 2
30 6310072 Elastic ring @72 UNI7437 DIN472 2
31 3604100012 1
32 4302183 Rear lid spring hook 1
33 2106207 6207 bearing 2
34 3414101012 UNI5587 M12 (coarse pitch) zinc plated nut CS/165+185 12
34 3414101012 UNI5587 M12 (coarse pitch) zinc plated nut CS/125-145 8
35 3414102012 UNI5587 M12x1,25 (fine pitch) zinc plated nut 8
36 4212214 RM/RD/RC shock absorber spring 1
37 4301588 Adaptation bush 2
38 6204200 GNL MF4200 transmission side support oil seal 2
39 4705001 RG bearing support 2
40 4001570 CS/SF/RC125 pivot CS/125 1
40 4001572 CS/SF/RC145 pivot CS/145 1
40 4001573 CS/SF/CST/RC165 pivot CS/165 1
40 4001574 CS/SF/CST/RC185 pivot CS/185 1
41 4007617 Short scraper 2
42 4001412 CS125 B-type lid CS/125 1
42 4001413 CS145 B-type lid CS/145 1
42 4001414 CS165 B-type lid CS/165 1
42 4001415 CS185 B-type lid CS/185 1
43 3021114035 Screw UNI5739 8.8 M14x35 galvanised (coarse pitch) 4
44 3021114030 Screw UNI5739 8.8 M14x30 galvanised (coarse pitch) 8
45 4007630 Spike roller CS/125 1
45 4007632 Spike roller CS/145 1
45 4007634 Spike roller CS/165 1
45 4007635 Spike roller CS/185 1
46 4001459 CS external protection slide with roller 1
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47 4001458 CS transmission crankcase protection with roller
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